Sep. 2007

CUBE-ST/CUBE-ST-R

CUBE-ST
CUBE-ST-R

Table of Contents

SERVICE NOTES
Issued by RJA

Cautionary Notes
Specifications
Difference between CUBE-ST and CUBE-ST-R
Location of Controls
Location of Controls Parts List
Exploded View
Exploded View Parts List
Parts List
Checking Version Number

Revise Information

2008. 01. 25 p-10 Added A symbols.

TeSt MO ....cviiiiiieieeeee et 12
Block Diagram ..........cceoieinieinininiciicice e 14
Circuit Board (Main, Jack, Input, Mic Board) ............. 16
Circuit Diagram (Main Board: 1/3, Jack Board)......... 18
Circuit Diagram (Main Board: 2/3)........ccccouvviviinnnn 20
Circuit Diagram (Main Board: 3/3).......cccccovvvviiinnnn. 22
Circuit Diagram (Input, Mic Board) ..........cccooeueunne. 24
Circuit Board (Panel, Pedal Board)........c.cccoevevecnunnnee 26
Circuit Diagram (Panel, Pedal Board)........c.cccccceueuee 28

Copyright © 2007 ROLAND CORPORATION

All rights reserved. No part of this publication may be reproduced in any form without the written permission

of ROLAND CORPORATION.

Roland

17058510E0

Printed in Japan (0370) (SC-KWS)



Sep. 2007 CUBE-ST/CUBE-ST-R

Cautionary Notes

Before beginning the procedure, please read
through this document. The matters described may
differ according to the model.

No User Data

This product cannot save user data. Backing up user data during servicing is
not required.

Part Replacement

When replacing components near the power-supply circuit or a heat-
generating circuit (such as a circuit provided with a heat sink or including a
cement resistor), carry out the procedure according to the instructions with
respect to the part number, direction, and attachment position (mounting so as
to leave an air gap between the component and the circuit board, etc.).

Parts List

A component whose part code is
because one of the following reasons applies.

e cannot be supplied as a service part

® Because it is supplied as an assembled part (under a different part code).

® Because a number of circuit boards are grouped together and supplied as
a single circuit board (under a different part code).

® Because supply is prohibited due to copyright restrictions.

¢ Because reissuance is restricted.

* Because the part is made to order (at current market price).

Circuit Diagram

In the circuit diagram, “NIU” is an abbreviation for “NOT IN USE.” The circuit
board and circuit board diagram show silk-screened indications, but no
components are mounted.



Sep. 2007

CUBE-ST/CUBE-ST-R

Specifications

CUBE-ST, CUBE-ST-R

Rated Power Output
STEREO5W (25 W +2.5W)

Nominal Input Level (1 kHz)

MIC/LINE Channel: -50/-10 dBu
GUITAR/INSTRUMENT Channel: -10 dBu
STEREO AUXIN: -10 dBu

* 0dBu=0.775V rms

Speakers
16 cm (6.5 inches) x 2

Controls

POWER Switch
<MIC/LINE Channel>
SELECT Switch (MIC/LINE)
VOLUME Knob
EQUALIZER Knobs (BASS, TREBLE)
DELAY/REVERB Knob
<GUITAR/INSTRUMENT Channel>
TUNER Switch
TYPE Switch
GAIN Knob
VOLUME Knob
EQUALIZER Knobs (BASS, MIDDLE, TREBLE)
EFX Knob
DELAY/REVERB Knob

Indicators

TUNER
POWER

Connectors

<MIC/LINE Channel>
Input Jacks (XLR type, 1/4-inch phone type)
Foot Switch Jack (1/4-inch TRS phone type, TIR: mute, RING: DELAY/
REVERB)

<GUITAR/INSTRUMENT Channel>
Input Jack (1/4-inch phone type)
Foot Switch Jack (1/4-inch TRS phone type, TIR: EFX, RING: DELAY/
REVERB)
AUX N Jack (Stereo miniature phone type)
PHONES Jack (Stereo 1/4-inch phone type)
AC Adaptor Jack

Power Supply
DC 9 V: AC Adaptor or Dry Battery (LR6 (AA) type) (optional) x 6

Current Draw
235 mA

Dimensions

415 (W) x 295 (D) x 250 (H) mm
16-3/8 (W) x 11-5/8 (D) x 9-7/8 (H) inches

Weight

5.2 kg (including Battery)
11 Ibs 8 oz (including Battery)

Accessories

AC Cord for 117V (#01903345)
for 230V (#01903356)
for 240V (#03785590)

AC Adaptor (#04236101)

Owner’s Manual English (#5D001041)

Options

Carrying Case: CB-CS1
Foot Switch: FS-5U (BOSS), FS-6(BOSS)
Connection Cable: PCS-31

*In the interest of product improvement, the specifications and/or appearance of
this unit are subject to change without prior notice.

Difference between CUBE-ST and CUBE-ST-R

CUBE-ST-R is different from CUBE-ST in the following parts. Other specifications are all same.

CUBE-ST CUBE-ST-R
Part Code Part Name Description Part Code Part Name Description
SD001030 CABINET ASSY Black SD001031 CABINET ASSY Red
SD001028 GRILL Silver SD001029 GRILL Bright Silver
SD001042 PACKING CASE SD001043 PACKING CASE




Sep. 2007 CUBE-ST/CUBE-ST-R

Location of Controls

@ @ ®

—— | — MIC/LII|E CHANNEL = | —— ——| ——|——|-GUITAR/IN|; TRUMENT CHANI|EL —_
oeav/RevERs M| | Eovauized| QI EFX ] DELAY/REVERB

REVERB DELAY REVERB
@]
\ i

NS
CHORUS " TREMOLO
OFF

FLANGER

BRIT
BLACK PANEL | COMBO STACK
% 5. CLASSIC

16\ R-FIER
| AcoUSTIC
SIM

40

JCCLEAN /5

)

?@@ @®
|

FOOT SW
GUITAR/INST CH] MIC/LINE CH
4 TIP: EFX TIP: MUTE
‘ RING: DELAY/REVERB  RING: DELAY/REVERB

THIS CLASS B DIGITAL APPARATUS MEETS ALL REQL TS OF THE AUSING

EQUIPMENT REGULATIONS.

CET APPAREIL NUMERIQUE DE LA CLASSE B RESPECTE TOUTES LES EXIGENCES DU REGLEMENT SUR LE
MATERIEL BROUILLEUR DU CANADA.

THIS DEVICE COMPLIES WITH PART 15 OF THE FCC RULES. OPERATION IS SUBJECT TO THE FOLLOWING TWO
CONDITIONS: (1) THIS DEVICE MAY NOT CAUSE HARMFUL INTERFERENCE, AND (2) THIS DEVICE MUST ACCEPT
ANY INTERFERENCE RECEIVED, INCLUDING THAT MAY CAUSE OPERATION.

CE ON22s

Roland Corporation E:
—

MADE IN CHINA

©

3

IEIHE]/
o]

USE ROLAND PSB-1U
ADAPTOR ONLY




Sep. 2007

CUBE-ST/CUBE-ST-R

Location of Controls Parts List

No. Part Code Part Name Description Q'ty
1 SD000911 POTENTIOMETER RD901F-40E1-15F-0B10K-00DM8 10
SD000043 R-KNOB W/HOT STAMP 10
17048630 VR ACCESSORY NUT M9 10
40452178 VR WASHER M9 10
2 SD001038 LED GREEN L-710XVGD-E-SZ 1
3 SD001037 LED RED L-710XSURD-E-SZ 3
4 02456390 3.5MM JACK STEREO YKB21-5290 1
5 13449252 6.5MM JACK YKB21-5006 (STEREO W /SW) 1
22150756 JACKNUT 2 PLASTIC/BLK 1
6 01901001 XLR CONNECTER NCJ9FI-H 1
40011101 SCREW 3X8 BINDING TAPTITE B BZC 2
7 SD000082 PUSH BUTTON 1
01348745 SWITCH (PUSH) SPUP192700LF 1
8 SD000043 R-KNOB W/HOT STAMP 1
SD001036 POTENTIOMETER RV110F-20E1-15A-B100K-0061 1
17048630 VR ACCESSORY NUT M9 1
40452178 VR WASHER M9 1
9 13449146 6.5MM JACK YKB21-5012 (W /SW) 1
22150756 JACKNUT 2 PLASTIC/BLK 1
10 SD000906 KEY TOP 2
SD001037 LED RED L-710XSURD-E-SZ 1
11 SD000907 ROTARY SWITCH SR1712F-0108-175F0A-N9-N-008 1
SD000043 R-KNOB W/HOT STAMP 1
17048630 VR ACCESSORY NUT M9 1
40452178 VR WASHER M9 1
12 02897801 SEESAW SWITCH SDDJE13200 94V-0 1
13 40454856 SCREW M4X10 BINDING NI 1
14 13449717 ADAPTOR JACK HEC2392-0101509 1
15 40237101 SCREW M3X8 PAN MACHINE W/SW+SMALL PW BZC 1
16 13449252 6.5MM JACK YKB21-5006 (STEREO W /SW) 2
22150756 JACKNUT 2 PLASTIC/BLK 1
17 22365714 CORD HOOK 1
40237101 SCREW M3X8 PAN MACHINE W/SW+SMALL PW BZC 1
18 SD001033 BATTERY COVER ASSY 1



CUBE-ST/CUBE-ST-R

Sep. 2007

Exploded View

32

BADGE BACK SIDE

> OS5,
TSI
LI,
oS o e 7S X A 3
D99 0d
DTS,
E ) )

Bond after screwing.




Sep. 2007 CUBE-ST/CUBE-ST-R




Sep. 2007 CUBE-ST/CUBE-ST-R

Exploded View Parts List

Parts
No. Part Code Part Name Description Q'ty
1 SD000017 BADGE 1
SD001028 GRILL SILVER (for CUBE-ST) 1
SD001029 GRILL BRIGHT SILVER (for CUBE-ST-R) 1
3 SD001030 CABINET ASSY BLACK (for CUBE-ST) 1
SD001031 CABINET ASSY RED (for CUBE-ST-R) 1
* The CABINET ASSY includes the following parts.
4 SD001026 TRIM SASH 1
5 SD001023 CORNER PROTECTOR TOP 2
6 SD001024 CORNER PROTECTOR BOTTOM L 1
7 SD001025 CORNER PROTECTOR BOTTOM R 1
8 SD001027 RUBBER FOOT D30.5XT10.5 4
9 SD001032 SPEAKER W6504-436A 2
10 SD001022 CHASSIS ASSY 1
* The CHASSIS ASSY includes the following parts.
oL EVA PACKING 370x40x1t W/ ADH 1
R EVA PACKING 100x20x1t W/ADH 2
oL EVA PACKING 120x10x1t W/ ADH 4
R EVA PACKING 19x15x0.5t W/ADH 4
11 SD000035 HANDLE WITH ESCUTCHEON 1
12 SD000043 R-KNOB W/HOT STAMP 12
13 SD000993 MAIN BOARD ASSY 1
* The MAIN BOARD ASSY includes the following parts.
14 o JACK BOARD ASSY 1
15 R MIC BOARD ASSY 1
16 o INPUT BOARD ASSY 1
17 SD000995 PANEL BOARD ASSY 1
* The PANEL BOARD ASSY includes the following parts.
18 o PEDAL BOARD ASSY 1
19 22365714 CORD HOOK 1
20 SD000082 PUSH BUTON BLACK 1
21 SD000906 KEYTOP ROUND,WHITE 1
22 22150756 JACK NUT 2 PLASTIC/BLK 4
23 02897801 SEESAW SWITCH SDDJE13200 94V-0 1
24 SD000422 BATTERY SHEET 1
25 SD001033 BATTERY COVER ASSY 1
* The BATTERY COVER ASSY includes the following parts.
R EVA PACKING 28x2x0.5t W/ADH 2
oL BATTERY CUSHION 1
26 SD000421 BATTERY PLATE 1
27 SD000418 BATTERY CASE 1
28 SD000427 BATTERY SPRING +- 1
29 SD000426 BATTERY SPRING + 1
30 SD000425 BATTERY SPRING - 1
31 SD001035 BATTERY WIRING 1
32 SD000464 HIMERON W/ADH 6 x50 xt0.5 3
33 SD000446 HIMERON W/ADH 4x15xt0.25 2
34 SD001047 DC JACK HOLDER 1



Sep. 2007

CUBE-ST/CUBE-ST-R

Screws

No. Part Code Part Name Description Q’ty
a SD000067 SCREW 3X12 TRUSS TAPTITE Al BZC 23
b 40010134 SCREW M4X20 BINDING MACHINE BZC 8
c 40010567 SCREW M4X35 SPECIAL TRUSS BZC 4
d SD000069 WASHER M4 11FAI ADDITIONAL WASHER 4
e 40230789 SCREW 3X10 OVALHEAD MACHINE BZC 2
f 40011689 SPEED NUT M3 E-TYPE 2
g 40010689 SCREW 4X25 TRUSS TAPTITE Al BZC 4
h SD000370 PLATE WASHER 4.2X10X0.5T FEBC 4

i 40010667 SCREW 4X16 TRUSS TAPTITE Al BZC 4

j 40010534 SCREW 4X20 ORIGINAL TRUSS MACHINE BZC 2
k 40564601 SCREW M5X35 OVALHEAD MACHINE BZC 2
L 40011323 SCREW 3X10 BINDING TAPTITE P BZC 6
m 40013067 SCREW M3x8 PAN MACHINE W/SW+SMALL PW ZC 7
n 40237101 SCREW M3x8 PAN MACHINE W/SW+SMALL PW BZC 7
o SD001046 STANDOFF HEX.BOSS 5.5x20 M3 5
P 40454856 SCREW M4x10 BINDING MACHINE Ni 1
q 40011312 SCREW 3X8 BINDING TAPTITE P BZC 2
T 40452178 VR WASHER M9 12
s 17048630 VR ACCESSORY NUT M9 12
t SD000916 WASHER M9 T=2.5 1



Sep. 2007

Parts List

CUBE-ST/CUBE-ST-R

SAFETY PRECAUTIONS:

The parts marked A\ have
safety-related characteristics. Use
only listed parts for replacement.

Due to one or more of the following reasons,
parts with parts code ******** cannot be supplied as service parts.
» Part supplied only as a component in a complete assembly
* Copyright does not permit the part to be supplied

* Part is sold commercially

NOTE: The parts marked # are new. (initial parts)

The description "QTY" means a necessary number of the parts per one product.

CASING
# SD001023 CORNER PROTECTOR TOP 2
# SD001027 RUBBER FOOT D30.5XT10.5 4
# SD001025 CORNER PROTECTOR BOTTOM R 1
# SD001024 CORNER PROTECTOR BOTTOM L 1
SD000017 BADGE 1
# SD001033 BATTERY COVER ASSY 1
# SD001030 CABINET ASSY BLACK (for CUBE-ST) 1
# SD001031 CABINET ASSY RED (for CUBE-ST-R) 1
# SD001022 CHASSIS ASSY 1
22365714 CORD HOOK 1
# SD001028 GRILL SILVER (for CUBE-ST) 1
# SD001029 GRILL BRIGHT SILVER (for CUBE-ST-R) 1
SD000035 HANDLE WITH ESCUTHEON 1
# SD001026 TRIM SASH 1
KNOB, BUTTON
SD000043 R-KNOB W/HOT STAMP 11
SD000906 KEYTOP 1
SD000082 PUSH BUTTON 1
SWITCH
SD000907 ROTARY SWITCH SR1712F-0108-175F0A-N9-N-008 ~ SW1 on Panel Board 1
01348745 SWITCH (PUSH) SPUP192700LF SW1 on MIC Board 1
02897801 SEESAW SWITCH SDDJE13200 94V-0 1
JACK, EXT TERMINAL
13449146 6.5MM JACK YKB21-5012 (W /SW) JK3 on Input Board 1
13449252 6.5MM JACK YKB21-5006 (STEREO W /SW) JK1 on Main Board, JK4, JK5 on Pedal Board 3
02456390 3.5MM JACK STEREO YKB21-5290 JK2 on Main Board 1
01901001 XLR CONNECTER NCJ9FI-H JK4 on MIC Board 1
13449717 ADAPTOR JACK HEC2392-0101509 JK6 on Jack Board 1
SPEAKER, BUZZER
# A SD001032 SPEAKER W6504-436A 2
PWB ASSY
# SD000993 MAIN BOARD ASSY 1
# SD000995 PANEL BOARD ASSY 1
DIODE
# SD001038 LED (GREEN) L-710XVGD-E-SZ LED3 on Panel Board 1
# SD001037 LED (RED) L-710XSURD-E-SZ LED1, LED2, LED4, LED5 on Panel BORD 4
POTENTIOMETER
# SD001036 POTENTIOMETER RV110F-20E1-15A-B100K-0061 VR1 on MIC Board 1
SD000911 POTENTIOMETER RD901F-40E1-15F-0B10K- VR1-VR10 on Panel Board 10
00DM8
FUSE, FUSE HOLDER
# A SD001039 FUSE MRT160/250V F2 on Main Board 1
A F2559306R0 FUSE MRT 1.6A/250V F1 on Jack Board 1
WIRING, CABLE
# A SD001035 BATTERY WIRING 1

10



Sep. 2007

CUBE-ST/CUBE-ST-R

SCREWS
SD000067 SCREW 3X12 TRUSS TAPTITE A1 BZC for Corner Protector, Trim Sash 23
40010667 SCREW M4X16 TRUSS TAPPING-A FE BZC for CHASSIS 4
40010689 SCREW 4X25 TRUSS TAPPING Al FE BZC for Foot 4
40010134 SCREW M4X20 TRUSS MACHINE BZC for Speaker 8
40010534 SCREW M4X20 SPECIAL TRUSS BZC for CHASSIS 2
22150756 JACK NUT 2 PLASTIC/BLK 4
40013067 SCREW M3X8 PAN MACHINE W/ for PCB 7
SW+SMALL PW ZC
40237101 SCREW M3X8 PAN MACHINE W/ for PCB, JACKHOLDER, Cord HOOK 7
SW+SMALL PW BZC
40564601 SCREW M5X35 OVALHEAD MACHINE BZC for Handle 2
40230789 SCREW 3X10 OVAL MACHINE BZC for Badge 2
40010567 SCREW M4X35 ORIGINAL TRUSS FE BZC for Grill 4
# SD001046 STANDOFF HEX.BOSS 5.5X20 M3 for PCB 5
40011689 SPEED NUT M3 F-TYPE for Badge 2
SD000430 PLANE WASHER D11 D4.1 T1 BLACK for Grill 4
40011101 SCREW 3X8 BINDING TAPTITE B BZC for XLR Connector 2
40454856 SCREW M4X10 BINDING NI for CHASSIS 1
SD000370 PLATE WASHER 4.2X10X0.5T FEBC for Foot 4
17048630 VR ACCESSORY NUT M9 for VR, ROTARY SW 12
40452178 VR WASHER M9 for VR, ROTARY SW 12
40011112 SCREW 3X10 BINDING TAPTITE B BZC for Battery Box 6
40011312 SCREW 3X8 BINDING TAPTITE P BZC 2
40011323 SCREW 3X10 BINDING TAPTITE P BZC 6
SD000069 WASHER M4 11FAI ADDITIONAL WASHER 4
SD000916 WASHER M9 T=2.5 1
PACKING
# SD001044 PACKING PAD UPPER 6
# SD001045 PACKING PAD LOWER 2
# SD001042 PACKING CASE for CUBE-ST 1
# SD001043 PACKING CASE for CUBE-ST-R 1
MISCELLANEOUS
SD000446 HIMERON 87-YP5-228-01 4X15XT0.25 VR 2
SD000464 HIMERON W/ADH 6 X 50X 0.5T BADGE 2
SD000418 BATTERY CASE 1
SD000421 BATTERY PLATE 1
SD000422 BATTERY SHEET 1
SD000426 TERMINAL SPRING + 1
SD000427 TERMINAL SPRING +- 1
SD000425 TERMINAL SPRING - 1
SD001047 DC JACK HOLDER 1
ACCESSORIES (Standard)
# SD001040 OWNER’S MANUAL JAPANESE 1
# SD001041 OWNER’S MANUAL ENGLISH 1
40232334 WARRANTY CARD MOCHIKOMI JAPAN ONLY 1
A 04236101 AC ADAPTOR WITHOUT AC PSB-1U (S) UNIVERSAL 1
CORD
A 01903334 AC CORD SET PSE 100V 1.0M FOR PSB-1U 1
A 01903345 AC CORD SET 120V 1.0M FOR PSB 1
A 01903356 AC CORD SET 230V 1.0M FOR PSB 1
A 03785590 AC CORD SET SC-078-NAO05 240VA 1



Sep. 2007

Checking Version Number

CUBE-ST/CUBE-ST-R

Test Mode

Required Iltems

Foot Switch (BOSS FS-5U x 2 or FS-6)
Connection Cable for Foot Switch (PCS-31 or PCS-33)

Procedure

1.

*

Connect the Foot Switch to FOOT SW [MIC/LINE CH].
Set the polarity switch of FS-5 to the jack side.

2.  Seteach switch of the panel as follows.
POWER SW:OFF
INPUT SELECT:LINE
AMP TYPE: INSTURUMENT
All knobs:  Minimum (0 or OFF)
3. Hold down the pedal of FS-5U which is connected to [MUTE] of the
FOOT SW jack.
All LEDs on the panel light for about one second. Hold down the FS-5U
while the LEDs is lighting.
4. Release your hand immediately after the LEDs go off, and then press it
two times.
After the all LEDs blink for a while, the version number is displayed as
follows.
Version Left (RED) Center (GREEN) Right (RED)
1.00 o
1.01 o
1.02 o
1.03 o o
1.04 o o
1.05 o o
o: blinks, blank: goes off
5.  Turn off the power of the CUBE-ST.

12

Required ltems

e Foot Switch (BOSS FS-5U x 2 or FS-6)
e Connection Cable for Foot Switch (PCS-31 or PCS-33)
¢ Dummy Plug

Entering Test Mode

Execute the step 1-4 of “Checking Version Number” (p. 12).
After checking the version number, press FS-5U connected [MUTE] of the
FOOT SW jack. Then you'll enter “1. DSP Test” for the first test item.

Exiting Test Mode

Turn off the power.

Skipping Test ltems

You can’t skip test items.

Details for Test Items

1. DSP Test

DSP Test starts automatically as soon as you enter the Test Mode.
In DSP Test, the LED of Left, Center and Right will light in this order
corresponding to the progress of the test.

When the result of test is OK:

LEDs of Left, Center and Right blink.
When the result of test is NG:

LED of TUNER blinks.

If the test is OK, press FOOT SW [MUTE] to advance to the next test item.



Sep. 2007

CUBE-ST/CUBE-ST-R

2. Switch Test

When entering Switch Test, all LEDs go off temporarily.

Operate buttons, rotary switches, plugs and foot switches as the order in the

following table.

LEDs with “0” in the table will light, LEDs with “*” in the table will blink, and

LEDs with “-” will go off.

* If you mistake the order of operations or operate more than one item at a time,
LEDs of Left and Right will blink.

Operation Lighting LED
Left [ Center [ Right | TUNER

Press button

1 SELECT o o o -
2 TUNER - - - o
Rotate rotary switch

4 INSTRUMENT o o o -
5 JC CLEAN o - - -

6 BLACK PANEL - - o -

7 BRIT COMBO o - - -

8 CLASSIC STACK - - o -
9 R-FIER STACK o - - -
10 ACOUSTIC SIM - - o -
11 MIC o - - -
12 ACOUSTIC SIM - - o -
13 R-FIER STACK o - - -
14 CLASSIC STACK - - o -
15 BRIT COMBO o - - -
16 BLACK PANEL - - o -
17 | JCCLEAN o - - B
18 INSTRUMENT o o o -

Pull out/Insert plug, Press Foot Switch

19 Insert into PHONES [ - - -

20 Pull Out from o o - -
PHONES

21 Press FOOT SW DE- o o o -
LAY/REVERB

22 Pull Out from FOOT - - - -
SW

23 Insert into FOOT SW o - - -
GUITAR/INST CH

24 Press FOOT SW EFX o o - -

25 Press FOOT SW DE- o o o -
LAY/REVERB

26 Pull Out from FOOT - - - -
SW

27 Insert into FOOT SW * * * -
MIC/LINE CH

o: lights, *: blinks, -: goes off

If the test is OK, press FOOT SW [MUTE] to advance to the next test item.

3. Volume Test

When entering Volume Test, all LEDs go off temporarily.

Operate the following knobs minimum—center-maximum and confirm the all

knobs work correctly with its LED.

*

*

If you mistake the order, the knob will not response.

After detecting all of the minimum, center and the maximum value, test
program advances to test of the next knob.

MIC/LINE CHANNNEL BASS

MIC/LINE CHANNNEL TREBLE

MIC/LINE CHANNNEL DELAY /REVERB
GUITAR/INSTRUMENT CHANNNEL BASS
GUITAR/INSTRUMENT CHANNNEL MIDDLE
GUITAR/INSTRUMENT CHANNNEL TREBLE
GUITAR/INSTRUMENT CHANNNEL EEX
GUITAR/INSTRUMENT CHANNNEL DELAY/REVERB
GUITAR/INSTRUMENT CHANNNEL VOLUME
GUITAR/INSTRUMENT CHANNNEL GAIN

Position of Knob  Lighting LED
0 or OFF Left
Center Left, Center

10 or maximum Left, Center, Right

When the test of all volume is completed, LEDs of Left, Center and Right will
blink.

Then, test is finished.

13



Sep. 2007 CUBE-ST/CUBE-ST-R
(]
Block Diagram
JK2 ) IC1A 1G2A
AUX IN ﬂ H—‘ sa
Ic1B >—|l b
o sor2 IC3A IC6
I v I; ~ 1c4 IC5A _&A @
INPUT BOARD CODEG '|> L
AK4552
163B
Power AMP
Jka O
MIC/LINE ICTA 1098 IC10
6o E i 1c8 1C5B Q3
- " % CODEG [ | >
1c AK4552 | 7~
A l Ic78
MIC BOARD C
MUTE
PANEL BOARD
ED 2 R
sw B = ESC
VR = =
ROTARY SW I% o 1c14
e POWER SUPPLY JACK BO
WPZ +8V+5V+3.3V,+1.5V
PEDAL BOARD IE
=]
JK4
FOOT SW ﬁ &
JK5 MAIN BOARD
'YKB21-500 6

14




Sep. 2007 CUBE-ST/CUBE-ST-R

_@_A[ PHONES

|_ SP Lch

SP Rch

1

POWER SWITGH

AC ADAPTOR

BATTERY LR6 AA X6

15



CUBE-ST/CUBE-ST-R

Circuit Board (Main, Jack, Input, Mic Board)

Sep. 2007

qJﬁ_

yeee [CESS
o_DFiDmp J
s S lhrL

7z

1] 4
.=
g {

a

EHﬁ

00000

[T elc33 |

S48

A nJL
Jigoeooeoce . Jmm&_ L

16






Sep. 2007

CUBE-ST/CUBE-ST-R

Circuit Diagram (Main Board: 1/3, Jack Board)

HOLDER1

]

o 2
23]
a
s 1
} FL3
— WDCC1815R1-262L15 D6  PSW1 PSW2
RBO051L-40 :r ‘_
1 a2
Ll
2
3 e
1 TT.6A/250V c L
= 85 Iy T c184
4 S 0.1 A4 WP1
¢ c183 T c187 2,
HEC2392-01-150 0.1 0.1 1
CN6 1 )
- A 3_ WA
1 R135
B2B-EH c1o1-L 1 coe2 5.6KF(M L coes
0.1 l T NIU T NU
— R137
18KF(MES R192
§ NIU
R136
3.3KF(MF)
R193
TER5 NIU
JH-8M3 R139 C211  R140
4TKF(MF) 68P 47K
R143 |§ §
— 22KF(MES  R144 Q)
47KF(MF =
m xi
R151 = S
§ 47KF(MF) z §
3
4 Q8 g
A 2SC4116GR Ap'8 X
3 2 \ C224 1 1 < Ris6
T 1000P T 27KF(M
R126 (ég
WP2 2.2K ‘_ R
2
2 cl8s5 1+ Wy N c189 4% c186 C225 €226
470116 H£ , 470716 L 470116 = 1000P 1000P
1 1 c188 D7 L
- o041 Nnu A L
777 A
D8
158355
2 g
A ic23 ' AMP 5V L
UPC2905AT
= D N out -2
a
+| % +| lC‘lSZ 3 lC181
€240 A4 [—\ 00 /J
1050 3 C245 ] i 01 1 4_T 01
T0.1 c241 T T
. 100/16
D9 / ) 7
158355
2 g
A 1C24 AMP_5V R
UPC2905AT
N out -2 ’ 2 st
a
C276 NIU = l 3 l
ca46 Ho L o He C249 €250
10/50 > TCL47 N L Tm 4 To.1
0.1 C248
E D . 100/16 NIU

18



Sep. 2007

CUBE-ST/CUBE-ST-R

N
+ F2 151
Q iy c210
T160MA250V  4.7uH 100/16
o C222
c209 R138 Ic22 0.1
68P 47K |
Q ey
|| 15 o I
! I Wy 16 :‘;\'13\;1 > o = D+1.5V
13
eTet pvcet 2 Q9
& Fe2 ouT1 X AN : L A L60
7| e R141 L52 BLM21AG102SN1
n n 56 J~ ELLesHe20
= S R142,\0 10KE(MF) o4 vone . . P
s 5 R148 JUET . PYec2lg ' c260 H. 1 con
4 15KF(MF) 1] S8, c221 N = 100/16 > 0.01 Le1
- 0.1 ) BLM21AG102SN1
o 3 2 | ot Q13 T~ DA'3.3
< m S5U27 =
3 & 3 s C223 et 10 _'IE ? N
= ooy 470P 14| oop PGND R153
5] T 56 a L53
17| rer Q  ELLESH151
& T
F) 1 1 ] BD9s5IEFV co61 He J_ €230
T c228 5 100116 & —|- 0.01
1u
c215 DA3.3 =
1000P
Q4
DTC114EUA
Q18
2SA1586GH
c272
NIU
L— < RESETO0 ; 1
D -

C273

H
T

19



Sep. 2007

CUBE-ST/CUBE-ST-R

Circuit Diagram (Main Board: 2/3)

DA8  DA9  DA10  DAM
1SS302 1SS302 1SS302 1SS302
IC12A DA'3.3 R93
TC7WO8FU 10K
( 2 & Ic128 R94 10K DA'3.3
oN_ Ut RESETO
B6B-PH-K-S .3
R95
10K 1c13 ;
DA3d ~amwwo R96 TCTWOSFU SoScscscssSo
10K <2< NC POCTNDNTNON DD
o< 332 A1 vce SoQRReeo0ged
AR S: A0 JRERERSRERRSRIRIRERERS)
10K D c127
5 0.1
SDA
o SyscL s JJJ_UJ_UJ_U_I
: WP
777D RA1 HN58X24512FPI D D§3»3
D a7 R98
10K
HNN S
T 9999958999
D DA3.3 coococaooaoaac
[a)a)a)ajajayayayayaya)s
>S55555555552
D UL Lo
DA'3.3 79
C150 80
R99 Ic12c 0.1
33K
DA12 3 TC7WO8FU TP1 DCK o 1102
155302 P2 DMS 0
R100 T3 DDl g 04
10K D TP4 DDO g 0
TP5 DRS ¢ 0
b REF DA'3.3R103 10
RER+3.3 VWVR102
L55 NIU Dy 47K 84
L56 NIU b l 185
L35 NIU C152 C153H;
L36 NIU IC15 C154 R104 10/50 0.1 =
L37 NIU TCTW53FU 4 T 0.1 NIU ﬁmp T 94
L38 NIU 2y AN
L39  NIU 6 lem S P 77 REE 93
L40 NIU 7 1 ] 92 |
Ls4 NIU CHo com [ 91
RERA*3.3 5 a 1 90
A P
= %L INH & VEE 4 %
D o 87
86 |
777 REE ~
RA3 D+1.5V
0 134
RA4
0 -Imm_ C165 C166 { _L
10/50 0.1 3
 MPX_SCAN T
777 REF
C157 0.01 C161 NIU C167 22P D
C158 NIU C162 NIU
C159 0.01 C163 NIU
C160 0.01 C164 NIU CX-49G
C256 16.9344MHz
0.1 DA'3.3 DA'3.3  —
! D|
REF DA'3.3 DA13  DA14 DA22 DA23 R111 98|
S S302 1SS302 1SS302 a 10K 2 C170 22P 99
IC16 TP6 135 |
4 136 |
Ds 2@ out o)
e R212_NIU 1374
NC @ WA 142
2 M 143
R113 R114 R196 R197 N DY RESETO ci71 L 777D
22K 22K 22K 22K | S-80130ANMC-JCP-T2 1000P % 814
777D D
FOOTSW_0R 3> A ;‘1’
FOOTSW_0T 2> A
FOOTSW R 5 AN 5
FOOTSW_1T ), AN
R116 1K
R17 1K 76
R198 1K DA'3.3 77
R199 1K £ £ . £
1
o cos 3.3 ks
21 10/50
1
D CN_U3 ¥
C173  C174 "~ C265  C266 D NU R118  C175 MK AA 110
1000P  1000P  1000P  1000P | 1 22K 0.1 AN 111
1 BCK W 07
2 % LRCK ANV
3
AA 12
: K | R119 1K DS}§< W3
R R120 1K DA AAA 16
% ADO 17
D
R121 47
ci76 L R122 100
22P R123 100
R124 100
R125 100

20




Sep. 2007

EOND

DAY3.3

CUBE-ST/CUBE-ST-R

D+1.5V

C281 C282 C283

C278 C279 C280 NIU  NIU NIU
NIU NIU  NIU

IC14
UPD800402GJ-211-UEN-A

DA'3.3
DA3.3
D D
NIU D|
KPHONES
| yo4 DA'3.3
6 o
426 RA9 R158
(27 47 3> 2k
—ZJ o E_CONT
—% MIC_LINE_GAIN
=i AMP_MUTE
W ADA_RESET
DA'3.3
DA3.3  DA'3.3
WP4
S RI7S Ri9 caso D o PoGTOM o 1
© > NIU NIU I\IIJIU DA33 EooTw iR 1]23 b
43 R19% x » NIU FOOT_SENCO 25 12
44 R108, 100 ° ¢ v FOOTSW_0T ¢—7] 11
45 WA >>MPX_SCAN FOOTSW_OR o 10
[46 = 82
47 7 7
| 48 6
|51 5
2
52 T S>MUTE 2
47 3
2
64 4 o~ 5 R163\p 1K ]
65 3 6 v L29 BLM21AG121SN1
Ce6 2 7 oo SN 130 BLM21AG121SN1 o
67 1 8 QRMIC LINE SEL L31 BLM21AG121SN1
= N L32 BLM21AG121SN1
D?%.s L33 BLM21AG121SN1
0 gun
C231 C232 C237 C169
NIU NU NU NU ¢ )
+
D %33 e
RA5
10K L RA8
RA6 C238 22K
10K D?"&3 0.01 D D D
4 o DA15 DA%6 DA18
31 | D NIU NIU NIU
33 1
i |
40 [ 4 73
| 38 I
| 32 I 7
30 J 1 8
e

21



Sep. 2007

CUBE-ST/CUBE-ST-R

° ° ° °
Circuit Diagram (Main Board: 3/3
[ ]
DA R3 ca
N8 155302 NIU  R1 NIU
AT |
o ——AN—t
cs A cr
10/50 R5 1 100P | C10 R213 C289
gt 6] 10/50 1K 10/50
7 441 N
L1 22K 3] A AU N L
BLM21AG102SN1 Ic18 | '8
JK2 L2 R8 220 NIM14558M
YKB21-5290NBLM21AG102SN1 R9 220 R13 c13 2 Mgl 1] DAz
. DA2 NIU  R10 NIU i 158302
3 8 1SS302 47K
AUX IN 3 2 WA ca
) < R214 0.1 ic1c
€ N AW — 1.5K NJM14558M
L6 c1z
co4 BLM21AG102SN1 —_— 100P | C25 ;% €290
0.1 i 2] 10/50 R215  10/50
2] 1 L 1 N A
AT7ZA AT77 A c22 22K 5] TRE—>AUXUIN_R
D A €14 "7 7¢s Ria TR 10/50 IC1A |
100P 100 22K 22K NJM14558M
2 Mg a1 ] DAz
iy 158302
R220
47K R216
1.5K
Q19 ¢3.3
DTC114EUA A
L7
KPE_CONT '8 BLM21AG121SN1
R21 R160 AUX_INL D>
A c297 1C268 10 NIU
c30  R22 c31 01 €32 10/50 €33 10/50
00022 22K 150P TC7S66FU €35 0.1 €36 0.1 R23 34
— — N Y NIU  NIU
TN+ +HT |_
Lo TC7S66FU A VWV
'8 NIU R26 15K 4_C40 100P_}
WP7 R30 4 777 A
FROM 11 56K 32 R27 x 10K
= H 27 < C4410/50 10K WAV
INPUT BOARD 3 ksl 1 B 15 gt 2 IC5A
3 al. LouT z v p .\
= > 14 1
ca7_||N casl 3
L63 IC3A €53 10/50 NIT b ¢
BLM21AG121SN1 AK2923H 16 i NJM14558M 1
ROUT H
R42
€300 VCC_A Ra-
NIU veom L ] s N
D A 10KF(MF) 5 T | 100p
cs¢
co34 ” NIU
NIU $3.3 2
>
;A Ic3c AK4552)
ce7
01
¢3.3
AK2923H
¢3.3 L17
BLM21AG121SN1
A ic7c
R51 R161 AUX_IN_RD>
cr2 10 < NIU
€73 RS2 c74 0.1 €75 10/50 €76 10/50
NIU  NIU 150P c780.1 €790.1 RE3  C77
A AK2923H N Y NIU NIU
TN+ +H1 |_
'8 —w—
R55 15K A ) L cs2 100P |
WP5 L18 cs4 R59 YWV 77 A ml: 4 77 A
p BLM21AG102SN1  1/50 22K c86 R62 R56 \ A 10K
2 N 10/50 oo < C87 10/50 10K W
FROM 2 = +Hhr 1 9 2| w25 5 our s ANA 6 Ic58
44 sl 8 = N L 74 4
IC7A cool 5
MIC BOARD g ;m:g—tmg—ga’_"‘ AK2923H RN €93 10/50 NIUT p 19
- 16 ipg NJM14558M 1
R162 ROUT G
O e
. SDTI 1 R6¢
veeA LRCK VCOM \
K rR71 2 L ] cor NIL
L24 D 10KF(MF) 5 MLk 10k 3 T | 100p
0 T B €100 C101 cot
Cc236 ° 2501 150 NIL
D C9BT/7A NIU 3 Lz
01 DEM1_ > c105
A [ AK4552) 0.1
DA1 777 A %D
ADA_RESET
Djfs,s
R130 ¢
1018W 3 ¢3.3
VCC_A
R131 R132
4TKF(MF) 4TKFM
+|
n 1C20A R134
L, c207 NJM14558M 56KF(MI
10/50
%A
c206 4205 R133
100/16 01 4TKF(MF)

22



Sep. 2007

CUBE-ST/CUBE-ST-R

E)

A

c1 2 c2
1050 2.2K 47P
T — cs C6 ¢ L
A R4 6.8K 1050 01 4= T
c1 IC2C ql
c12  Cc9 ~ 100/16 NJM4580M
10/50  47P 1 *HI
X %A
PHONE-L ) \C2A
NJM4580M R6 L3 BLM21AG102SN1 K1
10K R11 47 12W L4 BLM21AG102SN1 i
22K R12 47 1/2W [
’ =
A
c18  RI16 c19
T sJI 1  PHONES
c20
T 0.0082 L1 v v
A R18 6.8K c21 D1 Ao
0.0082 NuD2 | YKB21-5006
c27 D3 NIU c23
c28  C26 100/16 NIUDd o\l 0.1
10050  47P 7 e A NIU D 777 A
PHONE-R, N 1
Ic2B
NJM4580M R19
R20 10K 7770 = A
22K
A
1 R159
c284 1K
NIV PHONES ({—AM—
A
R29 39K > PHONE-L AMP 5V L
c49 R35
10/50 1K c50
41 wy 1 R37 c45
N 1T R36 < NIU C52 | 1u 10/16
IM14558M 0.1F 120K R
L10 BLM21AG102SN1
INP 2 pypp Lit
S 10uH coLD
1 Me—al 4 X
! @ 2 e 54 4101 2 fy oUTN |12 A _]_ 1o
RN1442 ] DA4 AMP_5V L RA4 A 120K 3 | e 9 cs8 SPL2_BLK
) NIU A W SHUTDO! D 1u
H MUTE
R45 5 6 L13
Ras 2] GAINT PVDD 10uH ?_GND HOT
4 GAINO oute L2 s A
A A DTA114EUA 141cosc o _L
" " 131 Rosc 2ronp sq | | 1cusa SPL1_RED
| s BYPASS & c65
< TPA2000D1PW,_ 10/16 P_GND o
4 - 1ce | C66
Ics5C icoc 10/16 Iy D12 D13
c63 c110 /77 e_ao UDZS5.68 UDZS5.6B
0.1 0.1
NJM14558M NJM14558M p7/7D
C69 C68  R48 c70 cr /77 2_GND
NIU  NIU NIU 220P 1u
R47 R46  R49 R50
A 10K 100 NIU 120K
1 R61
>» PHONE-R NIU
R60 084 | 1u 10/16
co1 R64 120K $ B
10/50 1K co2 120 BLM21AG102SN1
4L Il 11 L22
N 1l WP g PvoD 10uH coLp
0.1F €2 -0 INN outn 2 a1a T 1o
%A AMP_5V_R REBAN120K 3 | s smmanD 12 2335 SPR2_BRW
) 2 Mg 5 6 L25
) [N g R 4| GaNT - PVDD 1ouH/;.7P,GND HOT SP R
GAINO
RN1442 DA5 7 . ) 4
ouTP Sl o
H MUTE > NIU Qs g cosc o _L
) §|7U2 DTA114EUA 12] Rosc 5PGNDJ_‘ 11 g::oz SPR1_ORG
BYPASS < c103
A A TPA2000DTPW,] 10/16 P_GND
o -+ p: < ic1o | c104
10/16 'Y D16 D17
AMP_MUTE S /7 7P_GND UDZS5.6B UDZS5.6B
Qs ‘ ! 07770
DTC114EUA C107 G106 R75 c108 c109 /77 _GND
D NIU  NIU NIU 220P 1u
R74 R73 R76 R77
10K 100 NIU 120K (BG43x)
'8
F)
c202
1C20B 1C20C
F) NJM14558M NJM14558M

C208
10/50

23



Sep. 2007 CUBE-ST/CUBE-ST-R

Circuit Diagram (Input, Mic Board)

'8 DA3
155302

"8 "8
L8 R25 Q1
JK3 BLM21AG102SN1 10K C39 2SK880GR
3
wWP9
1
2
L62 R31
™
R34
10KF(MF
A

INPUT BOARD

R175
0.1 10KF(MF)

S L
N

lw]
AWM=

1 R176 3
0 10KF(MF)
"
D A -
C257 €258 A
10/50 0.1
c307
10/50
SELECT %O oA
8 1SS302
SW1B 2 1
SPUP192700
JK4 SW1A i A
NCJ9FI-H L27 R81 SPUP192700 c115 R181
BLM21AG102SN1 100 11 10/50 4TF(MF)

o1, ' H ANV
1 l stoz R178
3 C292 €301 6.8KF(MF
2 C116 0.0022 0.1 R84 § R182
4 100P NIUS 10K 47KF(MF)
B 5 o Y
Tss 61 D D A y R85
R 7 o 1.5K
TR 81 + C303 € § Q16
T 9 . = 100/16 T 2SC4116¢
2 15 10] R88 C254
_______ s § 10K A 220P
R183
] L28 R89 47KF(MF)
L57 BLM21AG102SN1 100
p MU E=—w— ’ * g AN
— l l €304 c122 R184
DC121 777 A €293 NIU 10/50 47F(MF) o
0 c120 0.0022 C306
100P 0.1 F8 I i
2 1 DA19 S
155302 'y
D D A DA7 A
1SS302 i R186
18KF(MF) !

24



Sep. 2007 CUBE-ST/CUBE-ST-R

TO
MAIN BOARD
WP7

'8 DA20

188302 ¥
A .8
C251 § R189
10/50 100K
N R79
TR+ 100K
R188
22K Q6
" DTC114EUA
co52 ARS 1
!
c112  27P
|1 A 0.1 R221
R179 I - 100K
) 6.8KF(MF) R83 68KF(MF VR1A
) R87 100KB
YW1 c119 6 | o 3 A -5 RKO09L1120@
c118 L2 I 10/50 > com = 1
220P 1 +M4! 7 3 ‘f'
S CHo VEE |
3, o Nh 24 1/50(BP) o
IC11A b4 TO
3R I NJM14558M o VR1B
Q7] R180 d RK09L1120@ IC125 | |_5P MA[N BOARD
2SC4116GR 100K /\X/\/ I
+
Z}_1 IC25 RO2 WP5
R185 § € 977 A TCAWS53FU A
10KF(MF) -
— A\ —¢ ™M Cc123 "8 WP6
+/I\ D ~ [1/50(BP) 1],
4 F—wr— " 7 e 1 21,
8 N 3
i RO1 c124 IC11B 4|3
68KF(MF) 27P R170 Y €305 NJM14558M 5 ‘5‘
. 10KF(MF) 100/16 ML SELECT 6]a
3 A €298 C299 1
R187 R171 NU o 01 L L C296
A 18KF(MF) 12KF(MF) + C113 0.1
£ 100/16
D777A 777D
C114 C126 A A A
10/50 0.1

25



Sep. 2007 CUBE-ST/CUBE-ST-R

Circuit Board (Panel, Pedal Board)

—————> o o ‘a . :
[ @)
o ° o ¢ °
W %X X3 )
[ 15 .
[ 2 )
(©)
b ®
O RS XK 2 X XX L
> o o o o o« o —
O 400 J3MAq TIA39Te-39Ud

26



Sep. 2007 CUBE-ST/CUBE-ST-R

27



Sep. 2007

CUBE-ST/CUBE-ST-R

Circuit Diagram (Panel, Pedal Board)

VOLUME

GAIN

DELAY/REVERB

EFX

TREBLE

MIDDLE

BASS

MIC/LINE

DELEY/REBERB

MIC/LINE
TREBLE

RER+3.3
R1 1k
R2 1k o
R3 1k SW1A S
PANEL BOARD SR1712-0108-175F0A-N9-N S
R4 1k 2 R6 3
3° 100 S SW1B
R5 1k 4 OO AMA 5 SR1712-0108-175F0
5o o
R7 1k 6 0
7 c1 R30
RS 1k 8 0.01 10k
RERA*3.3 W 92
R32 1k
REF/7/7 REF| D
REF
VR1A
10KB LEAD_SELECT
4 VOLUME ~
VOLUME _R9 00 voL
GAIN RT0 \An 100 GAll
DR RTT_nan,_100 DEL
EFX R12 sn, 100 EFF
M_DELEY R13,,, 100 3 [, ZCoM |4 VR5-6 [
DR BASS R14 00 5 15VR3-4
A 0z YCOM
M_BASS __R15 00 1 14VR1-2
AN 1Y XCOM
M_TREBLE R16 ,/xx,_100 2 oy
TREBLE R17 \yu 100 13 | 1 REfg+3.3
MIDDLE __R18 ,\n/_100 12 % vee 16
c2
0.1 REI
’ TREBLE . GND
10 ¢
118 ]
A 7 1
INH VEE
77 REF plC1 REF
c3 ©5 c7 c9 ‘cM HD74HC4053P 7
001 001 001 001 0.01
c4 C6 €8 C10 Ci2
001 001 001 001 0.01 c13 s
0.1
M TREBLE VRIB VR2B VR3B VR4B VR5B VR6B VR7B VRSB V
10KB 10KB 10KB 10KB 10KB 10KB 10KB 10KB 1
VR10A
10KB WA

MIC/LINE
BASS

28

o) T 1

777 REF

o



Sep. 2007 CUBE-ST/CUBE-ST-R
JK4 L18 EXCELDR35V
5 L17 EXCELDR35V WP2 WP1
A-NON R24 0 1 1
GUITER R25 W02 1 T2
R26 0 3 3
CH e VW—— 3 - 3
RB VY0 54 = 45
AN 5 = 5
R29 0 6 6
718 87
7 7
7D D
(07P-SAN) (07P-SJN)
JK5 L19 EXCELDR35V]
5 L20 EXCELDR35V|
CN1 4
_ u MIC/LINE 2
M 1010 cH 3
Y 9]
ECT 8|
8
7
JE— TO
1 MAIN
4
aly | WP3
2 | >
1
p
2+3.3 S11B-PH-K-S
RED RED GREEN RED RED
vid TUNER | | LEFT | | CENTER | | RIGHT | | POWER |
5
L-710XSURD-E-SZ(RED) L-710XSURD-E-SZ(RED) L-710XVGD-E-SZ(GREEN)  LED4 L-710XSURD-E-SZ(RED)
77 REF L-710XSURD-E-SZ(RED)
DA3.3 Qi DA'3.3 DA'3.3 DA'3.3
c14 o
RA-VB@ CN4
AV [RN2207 3 5 DA3.3 15 [
N Ny W @D 13 12
7 R23 12 13
RoB  VR10B R20 R21 R22 NIU R31 11 ]12
1K 1.5k 1k 1.2k 10
OKB  10KB S ;o TO
8
e | MAIN
R19 6
m 180 uf CN4
|- 41y
,_(I) [ 313
2
Sw2 DA3.3 112
SKQKABDO10! 1
S15B-PHK-S
TUNER SW b c15  C16 o
NU 10725 L
E&7mm
777D
SW3A
NIU
—M-
B 22
7770

29



Sep. 2007 CUBE-ST/CUBE-ST-R

30



Sep. 2007 CUBE-ST/CUBE-ST-R

31



Sep. 2007 CUBE-ST/CUBE-ST-R

MEMO

Roland



	Table of Contents
	Cautionary Notes
	Specifications
	Difference between CUBE-ST and CUBE-ST-R
	Location of Controls
	Location of Controls Parts List
	Exploded View
	Exploded View Parts List
	Parts List
	Checking Version Number
	Test Mode
	Block Diagram
	Circuit Board (Main, Jack, Input, Mic Board)
	Circuit Diagram (Main Board: 1/3, Jack Board)
	Circuit Diagram (Main Board: 2/3)
	Circuit Diagram (Main Board: 3/3)
	Circuit Diagram (Input, Mic Board)
	Circuit Board (Panel, Pedal Board)
	Circuit Diagram (Panel, Pedal Board)


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


